
LBB .. 4400 

Parts list 



~ 

ENGINE, LBB - 4400 BACKPACK BLOWER 

18 \ 15 / 21 

20 ~ 4 7 5 '",-

i ~ 1/ 1 ~~=l 
40 41 ~ ----~""-r ' "'- 3 12 I 9 1 

I " ' ,,~;' \ \ /' ~.J1M t 42 t ~ . ;<-: - . ®/8 60·-<€ 

"'r~! 43 I' ~,' '. t,'8~;'" ' 
38 ~~./ AA 16 ~ .. ~JIR,,"o. 2 

39 / (0;;.-" '" ~ \ 3 I . 1 

" I!I~ I,~ 'I t/ ,~" 1 -~\! 
'" 

9 • 48 

~. 47 

48 46 

,/50 J 54 
""G'ti 

4~9 ':::":3-~ 
.~~. . \:'~I~-­

/i 1.____- 53 

'----- \ 52 1 51 

25 
48 

4

1
' , / jJil~ "\ ~ '" 

46 / .• ¢"j 63 1-------

j ~~ 1 L " I 55 ,ifP"', " 58 

Y' 37 (I).. IiY" - -'" 26 

56 

-- f; 



;/ 

ENGINE, LBB - 4400 BACKPACK BLOWER 
Ref. LESGO No. Ref. LESGO No. 
No. No. Description Used No. No. Description Used 

1 451001 Crankshaft ....................................... 1 , 33 451019 Insulator ........................................... 1 
2 451002 Crankcase Assembly (Includes 34 029349 Washer ............ , ............................... 2 

1 ea. Ref. 3 and 4) ........................... 1 35 450062 Bolt, M5x25 ..................................... 2 
3 451003 Bearing, Ball, 6202 .......................... 2 36 See Ref.61 - Gasket ...................................... 1 
4 451004 Seal, Oil ........................................... 2 37 451021 Carburetor Assembly (Includes 1 ea. 
5 451005 Crankcase Assembly (Includes Ref. 38,39,40,41,42,43,44 and 61) .. 1 

1 ea. Ref. 3,4 and 2 ea. Ref. 6) ....... 1 38 451022 Gasket ............................................. 1 
6 450012 Pin, Dowel ....................................... 2 39 451023 Gaske!... .......................................... 1 
7 450014 Bolt, M5x30 .................................... .4 40 451024 Diaphragm, Pump ........................... 1 
8 451006 Piston Assembly (Includes 1 Ref. 9) 1 41 451025 Body, Pump ..................................... 1 
9 451007 Ring, Piston ..................................... 2 42 451026 Gaske!... .......................................... 1 

10 450007 Bearing, Needle ............................... 1 43 451027 Diaphragm, Metenng ....................... 1 
11 450005 Pin, Piston ....................................... 1 44 451028 Rubber ............................................. 1 
12 450006 Clip, Piston Pin ................................ 2 45 451029 Case ................................................ 1 
13 451008 Cylinder ........................................... 1 46 450052 Bolt, M5x58 ..................................... 2 
14 450022 Bolt, M5x16 ..................................... 8 47 451030 Cowling, Cylinder ............................. 1 

N 15 451009 Flywheel, Magneto .......................... 1 48 450053 Bolt, M5x12 .................................... .4 
16 451010 Coil Assembly, Ignition .................... 1 49 See Ref.61 - Gasket, Muffler ......................... 1 
17 450002 Key .................................................. 1 50 451032 Muffler ............................................. 1 
18 029158 Nu!... ................................................ 1 51 See Ref.61 - Gasket, Baffle Plate .................. 1 
19 451011 COl Uni!... ........................................ 1 52 450055 Arrester ........................................... 1 
20 451012 Bolt, M4x16 .................................... .4 53 450056 Baffle Plate, Outer ........................... 1 
21 450044 Spnng .............................................. 1 54 450057 Bolt, M4x6 ...................................... .4 
22 450045 Cap, Plug ......................................... 1 55 451033 Elbow, Intake ................................... 1 
23 058125 Spark Plug ....................................... 1 56 451034 Band ................................................ 1 
24 451013 Rubber. ............................................ 1 57 089395 Band ................................................ 1 
25 451014 Pulley Assembly (Includes 1 ea. 58 450023 Name Plate ..................................... 1 

Ref. 16 and 17). ............................... 1 59 451035 Harness, Wire ................................. 1 
26 450020 Knob, Starter ................................... 1 60 451036 Gasket, Cylinder .............................. 1 
27 451015 Rope, Starter ................................... 1 61 451037 Gasket Kit (Includes 1 ea. Ref. 32, 
28 451016 Spring, Spiral ................................... 1 36,49 and 51) ................................. 1 
29 450017 Nu!... ................................................ 1 62 451 Valve, Float.. .................................... 1 
30 451017 Pulley Assembly, Starter (Includes 63 027090 Nut ................................................... 2 

1 Ref. 31) ........................................ 1 &« f.(':>11~"l A"<£"" 
31 450016 Ratchet ............................................ 1 ("J. 'f ,.)<'0'0' -< 1< 
32 See Ref.61 - Gasket, Insulator ...................... 1 7' 

- PARTS LIST 
Ref. LESGO 
No. No. Description 

3~ liP 

No. 
Used 



BLOWER, lBB .. 4400 BACKPACK BLOWER 

33~ 

15 

34~ 
~-S/ 

35 .f\ 
37-"'~ 

'\ 
,,~ , 
38~ 

~~47 

41 

7 

to 

---

6 

22 

42 46~ \J40 
48 

1 

28 

44 43~. > 
()+~ 

X49 
27 

'" 
;i> 1>, 



.;. \ 
't '.:.; " 

BLOWER, LBB - 4400 BACKPACK BLOWER - PARTS liST 
Ref. LESCO No. Ref. LESCO No. 
No. No. Description Used No. No. Description Used 

1 451038 Bolt, M6x30 ................................... .4 36 451071 Band Assembly ............................. 1 
2 451039 Harness, Wire ................................. 1 37 451072 Screw, 5x20 ..................................... 2 
3 451040 Clamp .............................................. 1 38 451073 Bolt, M6x30 ..................................... 1 
4 451041 Screw,5x10 ..................................... 1 39 451074 Wire Complete, Throttle .................. 1 
5 451042 Casing ............................................. 1 40 451075 Clip .................................................. 1 
6 451043 Casing ............................................. 1 41 451076 Pipe, Flexible ................................... 1 
7 451044 Screw, 5x25 ................................... 11 42 451077 Pipe, stralght.. ................................. 1 
8 451045 Slide ................................................ 1 43 451078 Pipe, Stralght.. ................................. 2 
9 451046 Band ................................................ 1 44 451079 Pipe, Curve ...................................... 1 

10 451047 Rubber ............................................. 2 46 451081 Band Assembly ............................... 1 
11 451048 Fan .................................................. 1 47 451082 Band Assembly ............................... 1 
12 451049 Plate ................................................ 1 48 450119 Wrench, Spanner Box 19 ................ 1 
13 451050 Bolt, M6x40 ..................................... 3 49 451083 Manual, Operator's .......................... 1 
14 030148 Washer, Spring ................................ 3 50 451084 Element "B", Air Filter ...................... 1 
15 451051 Silencer Assembly (Includes 5"/ '-IS'I.2 S''i' t, /?v(,,-K. 

Ref. 16, 33, and 50) ......................... 1 
.p. 16 451052 Element"A",AirFilter ...................... 1 

17 451053 Screw, 6x15 .................................... .4 
18 451054 Sponge ............................................ 1 
19 451055 Fram ................................................ 1 
20 451056 Harness ........................................... 2 
21 451057 Screw, M6x16 .................................. 2 
22 451058 Nut ................................................... 2 
23 451059 Rubber ............................................. 2 
24 451060 Nut 
25 451061 Custion ............................................ 1 
26 451062 Fastener ......................................... .4 
27 451063 Tank, Fuel. ....................................... 1 
28 450084 Cap Assembly, Fuel Tank ................ 1 
29 451064 Filter, Assembly, Fuel ...................... 1 
30 451065 Valve Assembly, Reversing ............. 1 
31 451066 Screw, M5x14 .................................. 2 
32 451067 Washer ............................................ 2 
33 451068 Caution Plate ................................... 1 
34 451069 Lever, Throttle ................................. 1 
35 451070 GriP ................................................. 1 



., '", .'.' , 


